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ch LZE 18650-4P 3.7V 10400mAh 38. 48Wh
o L AR Chinese
Name of Sample | & & LZE 18650-4P 3.7V 10400mAh 38. 48Wh
English
H T 1119090241
Sample No.
Fip VYIS R B A
Consignor shenzhen lizhao technology co., Ltd
Lyl A VRT3 IR RHEAT PR A 7
Manufacturer shenzhen lizhao technology co., Ltd
Pl ik BE R CEFRIRIEMmNANC g miraeTm
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
Hz ARk HAE (ETEREEMLSS WRATATEI)
IST/SG/AC. 10/1_1/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
= WO —
;#“rﬂ‘ T (s RIS
ppearance Blue Plastic film shell
o ) - s
HoEg A 2018-09-17 HRRIEH A 2019 09-20 ~ 2019-10-18
Accepted Date Test Date
BalA B BEEERUOL AR 3R b SR HiEeh T e s Hil TR F
s Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items c1rcu1t Impact Overcharge, Forced discharge
SR, ZHERTEKEE (RTEREYEMAEN WRMRAETIH
ST/SG/AC. 10/11/Rev. 6 Amend.1 38. 3#FHEEK.
R The sample has passed the test:items.of UNITmmendations on the
TRANSPORT OF DANGEROUS GOODS® Manual of Tests/and Cpitarial ST . .
Conclusion  |Amend.1 38.3 FAY 3 <
A S &
Mz(%jy@at‘r ?zq@\ﬁ%—l
- A 75 H A0 B dth 4l Rechargeable Lithium Battery.V'
&iE
Comment
E iR MR / BRI 45 A
Consignor 518106
Address POSt COde
Hofe % R L a8 g
Approver: Checker: Compiler:
R

Title:

B8 THEfi (Vice chief engineer)
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Name of Test Standard requirement or The .
No. i Clause Number of Standard Test Result | Conclusion | Remark
;{B{&é‘ﬁil «%;Ff%ﬂ&ﬁ%ié?ﬁﬁ‘)ﬂi&('ﬁ Ry iR
. WEEAE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLHH# 1
1 Eﬁiﬁm BT, 1 é\;g Appendix 1 % /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.1
%g%}»«%;ﬁfi}*ﬁﬁ@;@?ﬁfﬂiﬁi% bR
il 5 ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLF}# 2
2 Al R 2 See Appendix 2 GLiis /
Thermal test teri GE ApPRENCL
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend, 1. Section
38.3 Test T.2
%;ﬂl}}»(j&;l f;ﬁéﬁ%miﬁﬂﬁ’lﬁﬁ(# EW‘BUFT
- ST/SG/AC. 10/11/Rev. 6 Amend. 1.38.3 | FLE3 3
3 Vifaz.‘?ion BT 3 ;. See Appendix 3 X /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
y HEFAT) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLHE 4
4 S{:Hi KT 4 L “|See Appendix 4 % /
oc UN'Manual of Tests and Criteria i iR Passed
_+|ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.4
BAE CETrRRBEEmis u‘i!}fiﬂlh\
ER HEF/) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLK{R 5.
5 BT 5 See:Appendix 5 & /
External short |uN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 -Test T.5 ;
BEHE (X'fo’z.l“‘ﬁ%:@fﬂﬂ’]ihx%’; WA AR e
e HEFAT) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | FLIHZR 6
6 T 6 : ~|See Appendix 6 Ek /
Impact UN Manual ‘of Tests and Criteria = Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1.Section
38.3 Test T.6
%;@ (X?%Wﬁ%miﬁﬁﬂu:ﬁ ﬁﬁfb“ﬂﬁ‘
5 Y ST/SG/AC. 10/11/Rev.6 Amend.1 38.3 | Gl 7
7 e R 7 ; Sjlégﬁl\ppendix 7 aH /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend 1 Sectmn
38.3 Test T.7
%Al (i?f;ﬁ"h%’/x&iﬁ?ﬂ’]ﬁ‘vx# AR
FA}) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLK$%K 8
8 it BRHT. 8 s):g .‘?:pendix 8 =X /
Forced discharge |yN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
IR A FREEUREE 1 20°C-25°C ; BRBEHRE : /%
Test Environment Ambient temperature:20°C-25°C ;Ambient humidity:/%
Condition
e p
. Test Item
Subcontracted Test srogBE | A / Rt /
Condition Subcontracted | Name Post Code
Laboratory Whk / w75 /
Address Tel
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A5 1 BmAEA LA | ook
No. Name of Test Items AMtitude simulation
-~ 2l L3303
#e | HaRs T e e REB A ik | MlA0E | S
%5 Sample Status RE T b5 RE ik %E Mass Loss | Residual | L
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g Y% /% /% Event
001 | joeporsa®tt | 18465 | 4.23 | 184.67 | 4.23 0.00 | 100.00 | ©
002 | ovc pursy meges | 183.87 | 423 | 183.02 | 4.23 0.00 | 100.00 | ©
003 | jocrirs® | 18557 | 423 | 185.57 | 4.23 0.00 | 100.00 | ©
004 | oy ®h | 18524 | 423 | 18523 | 4.23 0.01 | 100.00 | ©
005 | pecroricafi® | 185.11 423 | 185.10 | 4.23 0.01 | 100.00 | o
006 | gscopercd®® | 185.38 | 4.23 | 185.33 | 4.23 0.03 | 100.00 | ©
007 | peerecrorian® o |T1s6.54 | 423 | 18650 | 423 [~.0.02 | 100.00 | o
008 | pececiordAi® | 18572 | 423 | 18566 | 4.23 | 0.03 | 100.00 | ©O

N o «|This space intentionally |/
AT left blank .

£k - VRA D-MK R-#LZ F-R K 0-AikH. LRA. LMK, RBRE. RARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B . BRTELHE | AR
No. Name of Test Items Thermal test
s =Y )
Ha |  Hans ool B | REEAMe gkl fabm ke
%5 Sample Status RE |FRLkE RE FF3& @, /& | Mass Loss| Residual | 3
Sample Mass ocv Mass oCcVv OCV [Other
No. lg v /g A% 1% /% | Event
001 | ereth®® | 18467 | 423 | 18461 [ 414 0.03 | 97.87 | o
002 | jyeroedRe | 183,92 4.23 183.86 | 4.15 0. 03 98.11 | o
003 | joyepnetR® | 18557 | 4.23° | 185.48 | 4.15 0.05 | 98.11 | o
004 | |operodh® | 185.23 4.23 185.10 | 4.14 0.07 97.87 | o
005 | gsompocii® | 185.10 | 4,23 | 185.03 | 4.15 0.04 [ 9811 | o
006 | geecics®%h® | 185,33 4.23 | 185.31 | 4,15 0.01 98.11 | o
007 | pooriielfit | 186.50 | 4.23 | 186.40 | 4.15 0.06 | 9811 | o
008 | jepiC®AE | '185.66 4.23 | 185.63 | 4.14 | 0.02 97.87 | o0

I

T~

[This space intentionally

left blank

FiE: L-MR V-iRA DM R FRK -k, LRA. RMKR. LRE. AAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 X WRAE LA | B3l
No. Name of Test Items | vibration
. YN Y
*%_‘?g Bk A RIEA] Before R After ﬁ’i”fﬁk F oY E |
%5 Sample Status RE FROUEl RE FF% ¥, /& | Mass Loss | Residual /U -3
Sample Mass ocv Mass OoCvV ocv Other
No. /g N /g AY 1% 1% Event
001 | eaoesrn | 8461 | 414 | 18462 | 414 0.00 | 100.00 | o
002 | oiiCEERn 118386 | 4.15 | 183.84 | 4. 14 0.00 | 99.76 | o
003 | oyepoiik | 185.48 | 415 [ 18553 | 4.14 0.00 | 9.7 | o
004 | ereERf® | iss.10 | 414 | 185.21 | 415 0.00 | 100.00 | o
005 | ,eetic®AM 1 185.03 | 4.15 185. 07 4.14 0. 00 99. 76 0
006 | oo | 185.31+| 4.15 | 185.34 [-4.15 0.00 | 100.00 | o
007 | jpepciCu®fi = [7i86.40 | 4.15 | 186.52 | 415 [.0.00 | 100.00 | o
008 | o lciCERAE | /185.63 | 4.14 185. 61 414 | 001 | 100.00 | o
\ s 2|Thi intentionall ; |
/{‘F_'[_ = 1s spalceertn;)le;]klona Yy

Hiz: Lk V-RA D-fRR R PR K 0-RMIR. RRA. AMIK. LK. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged

185.67 | 4.14

6/11
A5 A FARA B £ AR it
No. Name of Test Items Shock
s JRY N ).
AT Bef BE Af
HE | HaRkE IR Before BB Al | g g ik (M4 0E | S
% Sample St;us RE | FRLE| RE -, /& [ Mass Loss | Residual | %
Sample P Mass ocv Mass ocv ocv Other
No. /g AY /g IAY 1% 1% Event
=N
001 | jeeroernt | 18462 | 4.14 184.64 | 4.14 0. 00 100.00 | o
N
002 | jyeraiiee | 18384 | 414 | 183.82 | 4.14 0.01 | 100.00 | o
003 | oyt | 185,53 | 414 | 185.49 | 4.14 0.02 | 100.00 | o
o A 2e
004 | oyeraer® | 18521 | 415 | 185.19 | 4.15 0.01 100.00 | o
005 | prererreino® | 18507 | 4.14 | 185.08 | 4.14 0.00 | 100.00 | o
006 | sscrc mory mmged | 185:34 [ 415 | 185.36 | 4.15. 0.00 | 100.00 | o
007 | poecte®®m | 186.52 | 4.15 | 186.46 | 4.15 | 0.03 100.00 | o
008 gl E e 185.61 | 4.14 0.00 100.00 | o

AThis space intentionally

left blank

‘%"ii: L_)"ﬁi‘}.ﬁ V—;‘/ﬁlf’—h D_ﬁg’ﬁ& R_EK%'J& F—ﬁ‘_k O_f_‘;‘t&;ﬁ]\ fb;‘/g])’—i‘\ i‘ﬁ%"’%\ i‘zﬂfd ) ﬁ-‘ﬂku
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 BWWRE LA | S -

No. Name of Test Items External short circuit
Sample No. Sample Status ) C Other Event

001 Lot oty ehaed 5.4 0

002 1cvécggﬁ$§$ged 57.2 0

003 lCYéC]Zgﬁ?c?}ﬁ]iged 56.7 0

004 1cvécggﬁ$§§]§ged 57 8 g

005 25055%5?1'??&@(1 "57:”1 0

e 2503(5:C;Sﬁyéggged 0833, ¢

007 25C§gcggﬁ§§1gged"' 5 ik 0

008 2501C sy spasied 5.6 0
PR Ee This space intentionally left

" “blank

Fiz: D-fRdk R F-R K 0-RMRK. LAK., LA
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

[ava~d )

e

A\




Lt A T RAE A FRAE]
oAl R L -WR 6

SRICI Testing Co., Ltd. Test Report—Appendix 6
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‘sl 6 AWARLH | il
No. Name of Test Items Impact
#‘%%% ﬁ-:ﬁr?y{é M:j iiiiﬁjﬁrature —}i—%%g
Sample No. Sample Status = c Other Event
108 LcHS 5% Comity 108.8 5
010 1C\{1cCY5Co%5 Oc%fa% ty 119.9 0
- 1cxfl(:C Ysco'x? Ogﬁa?afl ty 97.8 0
012 1(:YICCY5C0%5 Ogeaf;fity 117.8 0
. ICYI(? Yscosas ngf ity 124. 1 0
i J5CHC 504 Copaoity 119.5 0
05 ZSCZYSé:Y;jCO%S?a?afEity 112.0 0
016 zscszﬁs%f(ﬁ?fm 115.4 0
. 2502315(? YsCO%S Oga?aitity 126.9 0
s 25c2Y5(:CY5C(JseS Oc%a?fny 112.9 0
T2 This space intentionally left

blank

£iE: D-fR4k F-R K 0-RfpK. LK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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s ] BMRE LA | T
No. Name of Test Items | Qyercharge
kT HARE X%
Sample No. Sample Status Other Event
1CYCSE & Fa L
019 1CYC Fully charged 0
1CYCSEA7a L
020 1CYC Fully charged 0
1CYC5E4=7e L
’ 021 1CYC Fully charged &
ICYCSEA TR H, y. X
022 1CYC Fully charged 0
' 25CYCSEAR TR . :
023 25CYC Fully charged | 0 N
= 2 ‘2 /
Rl 0 f
ully charged ] 4
250YCsEA T R e i
025 25CYC Fully charged | . 0 Q
25CYCsEE 7 W Qo \
026 25CYC Fully charged 2 0 ‘ R
. : . . N
B2 This space intentionally left blank y

a

£iE: D-f4R F-R2 K O-RARR, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 ARA B 4 AR 03 i 8 P
No. Name of Test Items Forced discharge
Has%hT MR ERE
Sample No. Sample Status Other Event

027 1cYC llfclﬁclj?%i?cfarged Y

028 1CYC lFCqucli;E%ihif‘arged 0

029 1CYC lngchlj;?%iﬁfc[}%arged Y

030 1cYC I}nglcl%%iif‘aIEEd N

031 1cYC 1F€1Y1Clyjnf(iﬁ§ct}%arged 0

=

032 1CYC ﬁﬁ?%ﬁfmged 0

033 1cYC ﬁ?iylgj;?%i?c[}?&gé; i Y

034 1CYC }iyl(i?%izifarged 0

035 1cYc'1FCuY1(f‘17?§?cfarged :__0”

036 1:._CYC : If“(ilchls;E%i?c[}?arged 0

037 25CYC2 i&ﬁ??%;ﬁflarged : 0

038 ZSCYCZSF?JYIC{;E%iifafgéd o

039 :zsca{c2 SF(ilYlCl%%i)E(c[garged 0

040 ZSCYCZF;T?},ICI?%i)E((:farged 0

041 25CYCZE;?1Y1(:17?%EE:[}?arged 0

042 25CYCZ SFCuyl(i?%i)ifarged 0

043 25CYC2 SF(iJYICI?}}i%i}g(crEarged Y

044 25CY(325}"CUY1C17;?%1)§(Cfarged 0

045 25cvc25F(LY1Cl;yE%g§(cL§arged 0

046 25CYC25F?1Y1C17—;‘3%17§CC?arged 0

Fit: D-M4K PR K 0-Rfigik, AAX.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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